
 

1 
 

 

 

 

 

 

 

 

 

 

 TCS-14 

 

 

 REV: 13/12/2022 



 

2 
 

DEPTH CONTROL AND DEPTH LOCK CONTROL 

01
02

03

04

05

05
06

07

0809

10

12

14

13
15

11

13

13

15

15

15

16

17

 

N° PART DESCRIPTION QTY 

1 0000RF07RD Ball Knob 1 

2 0421CO01TE Raise Screw 1 

3 TOCH012400 Socket Screw, 1/2" x 4" 1 

4 TOCD038112 Bolt HexHd, 3/8" x 1-1/2" 2 

5 RNPX038GAL Plain washer, 3/8" 4 

6 TCCS038GAL Lock nut, 3/8" 2 

7 0421CO02TE Raising Screw Tube 1 

8 TCCS012GAL Lock nut, 1/2" 1 

9 TOCD012100 Bolt HexHd, 1/2" x 4-1/2" 1 

10 0421CR02TE Spacer 2 

11 00CHPA2034 Pillow Block, 3/4" 1 

12 0421CR01CR Rear axle 1 

13 RNPX034GAL Plain Washer, 3/4" 10 

14 0000RD06RD Wheel 200/100mm 2 

15 SC18112NOR Cotter Pin, 1/8" x 1-1/2" 4 

16 0000RD05RD Wheel 4” x 2” 2 

17 0421CO01CR Axle Assembly 1 



 

3 
 

 

HANDLE GROUP 

01

01

02

04

03
05

06

07

 

 

 

N° PART DESCRIPTION QTY 

1 0000RF01MA Handle Grip 2 

2 0421CO01MA Handle 1 

3 TCCS038GAL Lock nut, 3/8" 2 

4  0000RF02MA Star Knob, 1/2" 2 

5 RNPX012GAL Plain Washer, 1/2" 6 

6 TOCL012134 Carriage bolt, 1/2" x 1-3/4" 2 

7 TOCH038100 Socket Screw, 3 /8" x 1" 2 

 



 

4 
 

BLADE GUARD AND BELT GUARD 

 

 

01

02
03

04

06

07

08

09

07
08

05

04
02

 

 

N° PART DESCRIPTION QTY 

01 0421CO01GD TCS-14 blade guard 1 

02 TOCD012412 Bolt hexhd, 1/2" x 4-1/2" 3 

03 RNPX012GAL Plain Washer, 1/2" 2 

04 TCCN012GAL Nut, 1/2" 3 

05 O400CO01GD Guard lock 1 

06 0000RF02GD Mud splasher 1 

07 RNRX014GAL Spring Washer, 1/4" 4 

08 TOCD014100 Bolt hexhd, 1/4" x 1" 4 

 09 0421CO01GB Kl Plus belt guard 1 

 



 

5 
 

BLADE SHAFT AND WATER CONTROL GROUP 

 

02
01

03
04
05
06

07
08

20

09

10
11 12

1310

14

15

16

17 18

19

09

21

 

N° PART DESCRIPTION QTY 

1  0421RF02SA  Plastic hose 1/4” x  6” 2 

2 0401RF01SA ”Y” connector 1/4”  1 

3  0421RF01SA  Plastic hose 1/4” x  24” 1 

4 0401RF03SA Dowel 3/8”-1/4” 1 

5 0000RF03TA Reduction bushing 1/2"-3/8” 1 

6 0000RF02TA Water globe ball valve 1/2" 1 

8 0000RF02TA Swivel hose ¾” garden hose female x ½” FNPT 1 

9 RNPX012GAL Plain washer, 1/2" 8 

10 TCCI100GAL LOCK NUT left, 1" 2 

11 0400PL01CO Loose collar 1 

12 0401CR02CO Pin 1 

13 0400PL02CO Tight collar  1 

14 0421CR01FD Kl plusblade SHAFT 1 

15 00CHPI2100 Transmission pillow block 1" 2 

16 TCCS012GAL Lock nut, 1/2" 4 

17 OPCR056056 Set screw, 5/16” x 5/16” 4 

18 0400CU01CO Key 1/4" x 2" 2 

19 0421CR02FD Pulley 2 

20 TOCD012134 Bolt hexhd, 1/2" x 1-3/4" 4 

21 0000BN10PK698 Belt 10pk698 1 

 



 

6 
 

ACCESSORIES 

01

02

03

04

06

07

05

08

09

10
11

12

13 14

15

09

17

18
19

16

20
 

  

N° PART DESCRIPTION QTY 

1 0402NY01TA Water Tank cap 1 

2 0421CO01TA Water Tank 1 

3 0000RF01SW Switch Engine ON/OFF 1 

4 0421PL02BC Wrench 2 

5 0421LA01CH Shaft Guard 1 

6 RNRX014GAL Spring Washer, 1/4" 2 

7 TOCD014034 Bolt HexHd, 1/4" x 1" 2 

8 RNPX038GAL Plain washer, 3/8" 3 

9 TCCS038GAL Lock nut, 3/8" 5 

10 TCCS014GAL Lock nut, 1/4" 1 

11 0411LL01GC Wheel 3" x 1" 1 

12 RNPX014GAL Plain washer, 1/4" 3 

13 TOCD014200 Bolt HexHd, 1/4" x 2" 1 

14 0421SO01GC Cutter Guide 1 

15 TOCD038100 Bolt HexHd, 3/8" x 2-1/2" 1 

16 TOCP036100 Bolt, phillips round-pan, 3/16" x 1" 2 

17 0000RF06TA Throttle Control 1 

18 RNPX036GAL Plain washer, 3/16" 2 

19 TCCS036GAL Lock nut, 3/16" 2 

20 TCCN014MAQ  Weld nut, 1/4" 2 



 

7 
 

 

 

 

 

 

 

Phone: 956-796-9411 

Fax: 956-462-2500 

service@btmequipment.com 

 

 

 

 

 

 

 

 

 

 

 

 

 

mailto:service@btmequipment.com

